No. Part-No. Denomination
1 1383-19 Spring clamp
2* 1450-14/1 Bolt head
3 1420-7/1 Extractor
4 1420-8/1 Cartridge retainer
5 1357-10 Firing pin spring
6* 1357-17 Firing pin
7 1442-5 Striker pin
8 1442-7 Striker spring
10 1393-9 Catch bolt spring
1 1383-21 Catch bolt
12* 1451-U2 Bolt with handle
13 1442-6/1 Guide bolt
14 1442-4 Cocking piece
16* 1451-U4 Bolt assembly
17* 1383-22 Loading platform
18 1451-2 ST Receiver
19 Riko 3x12 &hnl. DIN 7 Cylindrical pin
20** M3 x 5 DIN 63 Screw for loading platform
33* 1451-1/1 ST Barrel
35 5066-5/1 Release plunger
36 5067-6 Release plunger spring
37 5066-1 Trigger housing
38 2,5x10 DIN 1481 Clamping pin
39 Riko 2,5x10 &hnl. DIN 7 Cylindrical pin (2)
40 M3 DIN 439 Hexagon nut (2)
Ll 5066-U1/1 Trigger
42 6680-4 Trigger spring
43 5066-10 Springbolt
44 5066-9 Pan head screw
46 5067-4/2 Safety lever
47 1,9 DIN 6799 Retaining collar (2)
48 5067-10 Pin
50 1/8” DIN 5401 Detent ball
51 5091-18/1 Leaf spring
52 5066/2 Two stage trigger assembly
53 3 DIN 137 Toothed lock washer (2)
54 M3 x6 DIN 7985 Pan head screw (2)
58 1451-U3 ST Stock
68 5,1x5x18 JGA-N70 Threaded sleeve
69 M5x49 JGA-N50a Pan head screw
71 1450-15/1 Trigger guard
72 3x15 DIN 7995 Countersunk oval head wood screw
73 M4x26,5 JGA-N51b Screw
75 4709A-6 Cylindrical pin
76 4709A-4 Cover plate
77 4709 A-5 Nut
78 4709A-1/1 Guide plate
79 M5x50 DIN 85 Screw (2)
80 4709 A-U1 Butt plate
81 M6x0,75x14 JGA-N50a Screw
*x 1427-15/3 Swivel rail
** 4x20DIN 7917 Screws for same (3)

*For replacement by qualified gunsmith only.

**Part not illustrated

WARNING: Make sure only factory genuine repair parts are used for this firearm.
Never interchange firing pins or bolts from one rifle to another.



List of component parts

Mod. 1451
Make sure only factory genuine repair parts are used for this firearm.
Never interchange firing pins or bolts from one rifle to another. SpOI'tel' Target

| 40}

1 |

! |

! 42
68 ¢ 41 5‘3

| A~ ~

! g ad
sgL

08.96




